

CERTIFICATE of Conformity

Registration No.:

Report No.:

Holder:

Product:

Fire blanket

Identification:

Article No.: XU-207; XU-210

Dimension: 1.0 m x 1.0 m, 1.0 m x 1.2 m, 1.0 m x 1.4 m,
1.1 m x 1.1 m, 1.2 m x 1.2 m, 1.2 m x 1.6 m,
1.2 m x 1.8 m, 1.5 m x 1.5 m, 1.6 m x 1.8 m,
1.8 m x 1.8 m

Remark: Refer to test report for details.

Tested acc. to:

EN 1869:2019

The certificate of conformity refers to the above mentioned product. This is to certify that the specimen is in conformity with the assessment requirement mentioned above. This certificate does not imply assessment of the production of the product and does not permit the use of a TÜV Rheinland mark of conformity.

Date 04.03.2020



TÜV Rheinland LGA Products GmbH - Tillystraße 2 - 90431 Nürnberg